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Creative Event Equipment

FIRE PROTECTION

Fire Protection Classification of the X-GL0OO

DIN 4102-B1 (abbr.: B1)
Regulates inspection and requirements of the reaction to fire of building materials and
building components. German norm which is also used in most European countries.

D% . 'sajeagTia)[s]

CPAI 84-95, Section 6
Specification of the American Association of Sailcloth Products for the evaluation of
flame-retarding materials used in (event) tents.

Due to the fact that the X-GLOO is in use worldwide as an innovative event tent, we reser-
ve the right not to have the tent certified according to the explicit norms of other nations.

The certification according to CPAI 84 meets the international requirements for
flame-retardance for tent products and includes similar inspection criteria as DIN 4102-B1
or NFP 92501-7M2.
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Skywalk GmBH & Co. KG
Bahnhofstr. 110
B3224 Grassau

+49 (0) 8641 6948-0
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www.skywalk.org

[s]02




pr—
ra
—

(2] | swewswento] fssweymayls] fsvomnmsuriy] | eveaerle]

.

Test Report

No. SDHGR110400750FM Date: May 13, 2011  Page 1 of 4

The following sample(s) was / were submitted and identified on behalf of the cliant as:

Sample Description
Sam's ltam No.

P.O. / Rel No.
Manufaciurer

Buyar

Country of Destination
Sample Receiving Date
Test Performing Date
Test Requirad

Test Result(s)

Commants / Conclusion

Signed for and on bahali of
SGS-CSTC Co., Lid

Jack Yao
Laboratory Manager

NS476 100%:POLYESTER BLACK COLOR

- NS4T6
- PF-22812

C SKYWALK
: GERMANY

Apr 22, 201

- Apr 22, 2011 to May 13, 2011
: To determine tha flammability (building materials class B1) in accordance

with DIN 4102-1 (May 1998) Fire behaviour ol building materials and
elements Part 1: Classification of buiding materials, Requirements and
lesting

: For further details, ploase rafer o the following pagels)

- Pass: After performing the following tests, the submitted sample meets the

flammability requirements of class B1 of buiding materials undar DIN 4102
1 (May 1208).

P R R At T 190 A0 ST | b B3 S| Cat R O o 81w LW o i e Rl e O SRR T P Ewe g e (O

Hm ard b v b Soevmels st

1 by Meram wied Capalfors b Eoutreis Dovererde of woragh con bioes sdmamienl n Sbaalan o crievs be T bedadon of

Py e A .u Bibnet 1l 8 fais el s & Sl w1l oy fd, Soamand flv g daits The LOmujary 8 Rlige @ Tanm g o
) WA ISR T b lllL Frg LOmaii 5 e oo oiella BTp |3 0005 LT nllHInJh#lflmrﬂw!flrw'ltbihﬁml.lu

o SRR EE ATV CarlT ol BOTFALRETEAT P SASLemartin LSl A58 N8R A0 TE fry P Satecn e (0 Fpe Pibast s e Bl 1S e

aniay W
I‘I*"
u.u T A ] g Bt Phs (P b 32 T N TS S20 NS Lo PR B 0 o Gl ol ezt I Bk w0 VL PRar wrila Adoeii | oTse Comgirny.
“"I'l ] el
.FI'I 'if l“’ Hﬁlll"l l "t H‘ll-ﬂll'ﬂ |'||‘ 1-"! 0 hﬂ‘ leﬂlw l'u‘h |- ll ||l'ﬁ uu-numv:nma. lH" 5
W Ay w 1 kB

".-EIHG

1§ i M A e e L PRS- TSR [ TR TP R SR

"_--_:5' w0 TE SNESUERSSEINER SRR T DRANAN: SIS | RS- TAR0GNE | EE-TITINRG § wethrmanam

Member of the BOE Groun (SOBBA)

XL | Teooom | -

X P s

19-20T% NIQ 1008 @2

[5]03



pr—
ra
—

(2] | swewswento] fssweymayls] fsvomnmsuriy] | eveaerle]

.

Test Report No. SDHGR110400750FM Date: May 13, 2011  Page 2of 4
Test Conducted:
These tests are conducted in DIN 4102-1 Clause 6.1 Class B1 materials according to the application
L Sample details:
Matarials / Color Fabric / Black
Weight of sampla 146 g'm®
Il. Test Condition:
— Temparatura Relative humidity Duration
Pracondition T=(221+2)T (50 + B)% 14 days

L Te uirement:

All materials, axcapt floonng, may be classed as B1 materials if thay

—withstand the test specified in DIN 4102-16 using the 'Brandschacht’ apparatus specified in DIN 4102-15, and
- meet the requirements for class B2 materials.

The test using the ‘Brandschacht’ apparatus described in DIN 4102-15 (cf. subclause €.1.3.1) shall be deemed
passed if

—the mean value for the residual length (portion of spacimen that has not burned or chamed; cf, subciause

9.1 of DIN 4102-16) of each specimen is at least 15 cm and no individual valuas are lower than 0 cm,

— the mean effiuant temperature does not excaed 200 °C in any tes),

— the requirement for the residual langth of each specimen is mel even where thare is afledlame, afterglow, or
smouldering.

V. Test Results:
Tha test results were obtained using the specified test conditions and do nol necessarily represent the behavior
of the test material undar othar conditions of test or use.

DIN 4102-1 B2 Test Basult

Resuit
Parameter Bottom edge ignition Suriace ignition
1 2 3 4 5 [ i ] g 10
{E,fgf" F:::; grion Yos Yaos Yoo Yes Yoo Yos Yos No Yes Na
| Ignition ceased timals) 6 3 3 4 3 6 a NA 5 MNA
if flame tip reached the

| gauge mark (Yes/Noy | N0 | No | No | No | No | No [ No | No | No | Na

Ignition time 10 reached
the gauge mark(s)

NA MA NA WA N/A NA MA NA NA NA

Filter paper ignition

(Yes / No) Yes | Yes | Yes | Yes | Yes | Yes | Yes | No | Yes | No

Smoka developmanis Slight Siight

{visual imprassion)

Class B2 Test reguirament:
This test shall be deomed passad if, for any of the five specimens tested, flaming does nol reach the gauge
mark within 20 seconds after flame application, either with bottom edge ignition or surface ignition.

Sub-Conclusion: Pass

To be continued. ..

T Btar oA o ) D Kk SIMMR § SPCAAT 18 08 O | CONT AT 3w V) st S, B s 0 et TR S e A AR
Wiw gri b o sndeanm beapal oo b rees satysel o0 T g prek Conilliea b D egiinats Divwrmren ol sww s gors laoms e gunarind e Srbmsla ) o orews Do ior tehai ey o
iy v B B S kel (P Ly § lner £ W £UC Y 1 b ik el A At haradrs L e Corpany £ Andligs oF Faseed ot

e W WO PTG, ¥ Rp TR oS Ly & St (R T o8 10 e VTETT T FRAR AT Do DL e i B bﬂ"lﬂ WBEI"'HIH'.II
SO0 ol I e wralet BN rRnAEin das ima alE THIR A5 ama sl anrnat ks epr b Uod S n U "L w et pres aemi s Tk Loy
o SRR PVERE T T TV 50 R | A8 SETR R B AL DRt | R o e 1 Ny B BRSO i e b nl-ul TN

SDHG
ey s e v e e e (e A ¢ SR TETOASEE | SR UTISERRSE wel D)% e
S8 [T NSRS NS ERED YART 8 -ATD LN, S50 ¢ PO-TENRANA | 6 TENMEEE O wuthmianan

Member of the BOE Grow (SOB SN

AR T - SRR TR KT SERRT/ I OO F = W SR 60 ) i il vanpi ) are seaived o ?‘-l?ﬂ-?l
& b L s I 150 W p b 2 e By R BT ELE R N e e e 3 R R e & TR ESTIARA] se puge

XL | Teooom | -

X P s

19-20T% NIQ 1008 @2

[5]04



SGS

dlz]

Test Report No. SDHGR110400750FM Date: May 13, 2011  Page 3of 4
2 Additional DIN4102-16 Test Rasull
Group 1: Length
Parameter Rasult
1 2 3 4 Average value
Hemaining langth (cm) [ 51 50 45 53
Max. flue gas temparature('C) 148
Max. flame high {cm) 32
After lame / afiar glow Not occurrad
Othar observation Debris occurrad. and the specimens warping, crinkling.
Group 2: length
Paramater Rasult
1 2 3 4 Avarage valua
Remaining length {cm) BB 70 56 a7 58
Max. flue gas temperature(T) 134
Max. flame high (cm) a5
After flama / aftar glow Not cecurrad
Cther observation Debris occurred, and the specimans warping, crinkling.
— s
o Group 3: Width
Parameater Hesult
1 2 3 < Average valua
. Hemaining length (cm) 71 47 60 55 58
Max. fiue gas temperature({ ) 130
Max. flame high {cm) 34
e After flame / after glow Not occurred
Othar observation Debns occwred, and the specimens warping, cnnkling.
i Group 4: Width
Parameter Result
1 2 3 - Average value
Remnaining length (cm) B5 53 &0 51 a7
Max. flue gas temperatura('C) 12
Max. flame high {(cm) 35
After flame / afier glow Not occurred
Other observation Debris occurred, and the specimens warping, crinkling
——
ey Sub-Conclusion: Pass
% To be continuad...
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Test Report No. SDHGR110400750FM Date: May 13, 2011 Page 4 of 4
V. Conclusions

The sample tested meels the reguirements of class B1 of DIN 4102-1:1998-05.
Photo Appendix:

***End of Report™™*
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Prifinstitut Hoch

Lerchenweg | "
D-77450 Fladungen
Tel.: int — 4% - 9778-7480-200

hoch.flodungen@i-online.de www.reaction-to-fire.de Fladl-'\_” gen

Test laboratory for the fire behavior of building materials, Dipl.-ing. (FH) Andreas Hoch
Testing. supervising and certifying body. authorized by the building supervision authority

TEST REPORT
PZ-Hoch-141005

for the proof of Fire behaviour according to DIN 4102, part 1
Translation of the German test report — no guarantee for translation of technical terms

company

description of samples -fabric consisting of polyester, coated on one side with polyurethane
resin- colour: white

name of the material Lotus Li g ht

sampling by the company itself

content of request Proof of flammability to classify building materials to class B1
“schwerentflammbar” according to DIN 4102, part 1

validity of test report 31.07.2019

result The examined product meets the requirements of class B1 for
“schwerentflammbare” (hardly flammable) building materials
according to DIN 4102, part 1 (May 1998) , suspended freely or
with distance of >40 mm to same or other plain materials.

This test report includes 4 pages and 4 enclosures,

Remark: If the above mentioned building material is not used as product according to MBO § 2, Abs. 9,
Ziffer1, there is no need for a general building supervisory test report,
This test report is not valid if the examined building material is used as product in the meaning of state
building prescriptions (MBO § 17, Abs. 3).
This test report does not replace an eventually necessary proof of applicability concerning building
supervisory or building laws in the meaning of state building prescriptions. This has to be verified by
- “aligemeine bauaufsichtiiche Zulassung® (general building inspectorate approval ) or by
- .allgemeines bauvaufsichtliches Prifzeugnis® (general building inspectorate certificate) or by
*Zustimmung im Einzelfall” (exceptional approval)
This test report can underiie building supervisory procedures
- for regular building products for the prescribed proofs of conformity
for non regular building products for the needed proofs of applicability
This test report must not be published and copied without preceding agreement of the test laboratory and if
agreed, only during validity and unchanged concerning appearance and contents
*) prolongation on request

member of Eﬁf By the DAkkS according to DIN EM ISQVEC 17025 accredited lest laboratory {( Dﬂkﬁgm
nofified body no.: 1508 The accreditation is valid for the lesting methods specified in the certificate T

| Tbsoom
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Priifinstitut Hoch page 2 of 4 of the test report
Lerchenweg | PZ-Hoch-141005

Fladungen D-274650 Fadungen

1. Description of test material in condition as delivered

PN 20024: [EReI(VERNTe]sl:
-fabric consisting of polyester, coated on one side with polyurethane resin-
colour: white
side A: coated side
characteristic values determined b laboratory:
area weight: about 200 g/m? thickness: about 0,28 mm

The testing laboratory is not provided with further details concerning composition of the
tested building materials. Samples are deposited.

2. Prﬂgratiﬂn of samglos
The samples were kept in climate chamber 23/50 until they reached constant weight.

agnIa)|(s]

P
L
E
—
g

i
3. Arrangement of samples mounting: freely suspended ﬁ
#5738 flaming side A in warp direction
#5739 flaming side B in warp direction .
#5740 flaming side A in weft direction
4. Date of test CW 34 in 2014 >.<
5. Results The test has been examined according to DIN 4102 (Mai 1998) l@
. |Measurement Result with the tested specimen Dim. | @
2 |Test number #5738 | #5739 | #5740 | - ~ @
= 2 |flamed direction warp warp weft ok e '
= = |flamed side b B A -
Number of specimen arrangement —
. 1 |acc. to. DIN 4102/T15, schedule 1 1 1 1 E
Maximum flame height above bottom =3
2 |edge of the specimen 30 40 40 cm =
3 |[Time" 0:02 0:12 0:04 - -— Imins r~
Burn through / melting s =]
4 |Time " 0:03 0:03 0:03 -~ |Imin:s E
Observations on the back side of the w
specimen )
Flames / Glowing & . A A A, L
5 |Time" A . A o I min:s =~
Change of color g, g, g ot A, Q
6 T'rm:q] J: A f: A . |mins E'
Fallingl of burning droplets A A il A, A w
7 |Start g Az A A A, min:s =
Extent ‘E'
8 |sporatic falling of burning droplets * A A S A, 1. ]
8 |continuous falling of burning droplets i A o A A . min:s e
= FaHing of burning droplets A, A J. A g 1
) 10 | Start min:s o)
3 Extent g " i A A Py
11 | sporatic falling of burning droplets ¥
12 | continuous falling of burning droplets” 1. 72 A, A, .
1:' 0054 T B g R -
=

XL ‘ T;;Lﬂnm ‘ ;




LR ach page 3 of 4 of the test report

Lerchernweg | o _141
Fladungen D-27450 Fladungen PZ-Hoch 005

dlz]

Measurement Result with the tested specimen Dim.
Test number #5738 | #5738 #5740 --- —
flamed direction warp warp weft
flamed side A B A

Afterflame time at the bottom of the
13 |sieve (max.) A g A A % min:s

Impairm f the burner by droppin

or falling material:
14 A 0 A, A i

Time

line no.

min:s

Premature end of test
15 |Final occurance of burning at the 1. 1. 1. A A, Imins
specimen "
16 | Time of eventually end of test " ik A, fA . /. Imin:s
Afterflame after end of test
17 |Time "

18 |Number of specimen
19 |Front side of specimen
20 |Back side of specimen ¥

21 |flame length

Afterglow after end of test

22 |Time "

23 |Number of specimen

Place of appearance

24 |Lower half of the specimen *
— 25 |Upper half of the specimen ¥
26 |Front side of specimen

27 |Back side of specimen ?

Density of smoke

28 |< 400 % * min 3
29 |> 400 % * min" 7l
30 |Diagram: encl. no. 1
o~ Residual lengths: individual value”
Specimen 1 63
31 Specimen 2 62 67 69 --- --- cm
Specimen 3 65 B3 68 - -ee cm
Specimen 4 66 68 64 - - cm

32 | Average value, individual test * 64 66 68 e
33 |Photo of specimen in enclosure no. 1 2 3 i e
34 |Flue gas temperature 121 121 124 --- *c

36 | MERLN.OF Sverege Vakie 0939 | 09:27 | 0939 | — | — [mins
36 |Diagram: encl. no. 1 2 3 = --

min:s

2

cm

s

X P s

min:s

R S N M NI S T e L N
e i i el e
W N ) [ N

£
|
]
i

8% * min
8 * min

N~ ®
L) =~
'
b
]
i
L]

]

Rt

37 |Remarks: - none -

;z indication of times: from the begin of testing procedure
g checked off if applicable

E ¥ indication of carrier/foam layer separated in case of fire-proofing agents

% very strong development of smoke

&
3
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Prifinstitut Hoch page 4 of 4 of the test report

Lerchenweg | ; ;
Fladungen D-97650 Fladungen PZ-Hoch-141005

6. Explanations concerning the testing procedure

There were no additional tests proceeded because of the residual length of 2
than 45 cm.

7. Summary of results and additional establishments to Fire Behaviour

@ g|measurement _ Result with the tested specimen E® é
= “ltest-no. #5738 | #5739 | #5740 == LR
flamed direction warp warp weft oo =
flamed side A B A
1 |residual length 64 66 68 — —- cm
2 |max. smoke temperature 121 121 124 a s T
3 |density of smoke - integral 3 6 4 « -- Y%min
4 |remarks: none

According to DIN 4102, part 1, "schwerentflammbare” (hardly flammable) building materials
must meet the requirements of class B2,

Pursuant to additional tests in the ignitability apparatus this can be determined (appendix 4).

8. Special remarks

* This report is only valid for the material as described under paragraph 1. In combination with
other materials or with additional coatings or grounds etc. the burning behaviour may differ.

* This test report is not valid for the exposure to outdoor climate conditions.

= This test report is not valid, as soon as the fabric is used as a building product in the sense of
the "Landesbauordnungen” (state building requirements, MBO § 17, par. 3).

* This test report is no substitute for a General Building Inspectorate Certificate.

= This test report is granted without prejudice to the rights of third parties, im particular private
proprietary rights.

= For legal interests only the German original version is relevant.

= In General Building Inspectorates procedures this test report can be based for
o regular building materials for the required proof of accordance
o for not regular building materials for the required proof of applicability

9. Validity

This test report is valid until the mentioned date on page 1. The test report becomes invalid
in case the standards on which the tests are based are changed.

Fladungen, September 01 2014

Sachbearbeite[in: 7\ Leiter der Prifstelle:
[
rl !(.-—-—o\ 1
, |
{Dipl.-Ing. {FI—L Diana Giinzel) (Dipl.-Ing.(FH) Andreas Hoch)
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Lerchenweg | FPZ-Hoch-141005

“m PrOfinstitut Hoch enclosure 1 test report
Fladungen D-974650 Fladungen

[e]

.Brandschacht”-test #5738

X P s

measurement

#5738, ENDUTEX, "Terra Light 200 FR", A+K. PN 20024
residual length: 84cm, max. smoketemp.: 121°C, smoke-Int.: 3%min

(2] | swewswento] fssweymayls] fsvomnmsuriy] | eveaerle]

200 - = 100
180 9'0_
160 807

S 140 70
E ok —— - 602
: ' 100 50 =
'E 80 30 &
® 40 20 5
20 10"
0 A i ey L Y T T — 0

0 2 4 <
testing time 10 minutes
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brénetiivi Soch enclosure 2 test report

et I pZ-Hoch-141005
Fladungen D-97&50 Fladungen
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nBrandschacht“-test #5739

X P EERa

measurement

(2] | swewswento] fsswerymayls] fsvomnmsuriy] | eveaerle]

5

=

#5738, ENDUTEX, "Terra Light 200 FR", B+K, PN 20024 : i)

residual length: 6cm, max. smoketemp.: 121°C, smoke-Int.: 6%min IEI}

200 100 ;

180 a0 —
160 80F

O 140 70- g

100 50 © =

: | 8 go 1 40 ¢ 3
- &
| 60 302

5 40 20 & E‘

20 H+ 10 ==

o — ’ ; - ' r . . : ] =

0 2 4 ;] 8 “n

testing time 10 minutes |.':|

L]

s

+

1

(-

[y
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Friinsia Hoch enclosure 3 test report

Lerchenweg | PZ-Hoch-141005
Fladungen D-97450 Flodungen

pr—
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»Brandschacht“-test #5740

X P EERa

(2] | swewswento] fssweymayls] fsvomnmsuriy] | eveaerle]

5
measurement @
#5740, ENDUTEX, "Tera Light 200 FR", A+S, PN 20024 E
residual length: 68cm, max. smoketemp.: 124°C, smoke-Int.: 4%min )
200 ; 100 =
180 90 o =S
__ 1860 80.¢
O 140 70 - bt
fR——————— o’ =
100 50 p—
3 | 8 80 !”F 40 5 E
' E 60 302 .

& =

40 20 2
| 10 &
0 o, — r - - . - -l 0 E"
' 0 2 4 6 8 o

testing time 10 minutes
o i -
fd o
=
+
1
—

= =~
E’, i
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Prifinstitut Hoch

> enclosure 4 test report
Lerchenweg | PZ-Hoch-141005

Fladungen D-974650 Fladungen

Test for normal flammability
classifying B2 according to DIN 4102

1. Description of test material in condition as delivered look at page 2

2. Preparation of samples
Out of the material there have been cut samples for the ignitability apparatus.
The samples were Kept in a climate 23/50 until they reached constant weight.

3. Arrangement of samples -freely suspended-
Flaming in warp and weft direction / Flaming side A and side B

4, Date of test CW 34 in 2014
5. Results
E:mzil?gzs?de A in weft direction surface-test edge-test .
samples no. 1 213 lals]le6 L] 2]l5]4]|8]68]W
ignition" RO 2 PRl it T foo) s | S ) s by
reaching the mark of measurement’® o 2 I IR ) M R B
max. flame height 1244|1814 -12]|_]|_]|—]|~]|=]ecm
time - 11 liols (1A =2 | == ]=]s
Sak ESANIc o - 3 |20|1a|22|2s| |3 _|-|-|-]|-1Is
end of glowing" O B S I I ) Nl s [Pl
smoke development (visual) moderate-heavy little A
dropping of burning material during 208" | /- [ == I s | = | ool S |2 | = | - [ = ] = [ - |8
Appearance after test burned out till max. height 15 cm x width 3 cm
PN 20024: additional tests o] edge-test surface-test
samples no. 1 2 13| 4 | 65| 6 1 2 3| 4 5| 6 §,
ignition” T S N R )
reaching the mark of measurement’ d- | A=A | = | == ||| = =] =5
max. flame height 3 |42 |=]=]| =142 |18]| = | = | < Jem
tine 2 [2|2]|-]~-[-Jwo]8[13]_[_-]-
sofcomsstonaTfpotames | 5 | 5[~ |- |~ |m|w|w]_ |||t
end of glowing"” | -{-__E_—_] e B I ==
flames were extinguished after” | - | - | - | — 1 = el |8 ] =]l [2ks
smoke development (visual) _ littie moderate-heavy
dropping of bumning material during 20 s" -I- | -I- ], /- | == l = | s | -I- | -f- J_—_ l — | - |s

Appearance after test. burned out till max. height 11 cm x width 3cm

" time mentioned from the beginning of the I»al!-lz:| during 20 Sec -/- no appearance - no information
6. Remarks and explanations to the testing procedure - none -

7. Opinion concerning the dropping of burning material
The test for normal flammability shows no dripping burning material.

T p———"
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LAB . TESTING REPORT

1 BA(MS):
2  M( SPECIFICATION ) : 250Dx57"W 7+ & (TOTAL): 1,094 YDS
PU COATING 1500 mm x R x UV x W/R 8+ B# (DATE): SEP.06.2010

3+ 8:%(COLOR): 2728C BLUZR
4~ TR ME(ORDER NO ) : PF-21815
5 tiass & ( TESTING RESULT ) © PASS

; TESTING RESULT
TESTING ITEMS Pt iR
1 2 1 4 | AVE ARD
T—_— Wep | 108 | 109 | 110 | 110 | 109
Wlarrnusbillly Langth (mm ) Watt | 108 | 110 | 111 | 167 | 109
{ As recelved ) ; CPAI- 84.SEC6
After Flame Warp 0 0 0 0 a_
Time (2ec) wet ] o | 0| o | o | o
Werp 2.2]
Tearing Steength ( kg ) ‘ ASTM D1424
Weft 212
' Warp 90 4
Teanglle Strength { kg ) . ASTM D504
L Waft 61.23
g“” S , 1570 JIS L1092 A
Hydrostatio { mm )
Water Repellency ( %) 90 AATCC 22
Pesling Strength ( kg/cm ) 7 142 1S L1086

Conclusion : Based on the result of 2bove Jammability test, comply with the requirements of fabric
Weight botween 50-135 g/sp. m Those sample are less than the standards and meet with
the requirements of CPAI-84 STANDARD. Which {s shown s follows

Max. Ave, Damage length (mm): 215 Max. Individual Damage Length (mm): 255
|

Max, Ave, After fleme time (3z¢): 2.0 Max, Individual after flams time (sec): 4.0

bod allON _ NISRRYI fliel DLOL 438}
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LAB . TESTING REPORT

1+ $A(MB):
2  M#(SPECIRICATION ) : 250Dx57"W 7~ $t§ (TOTAL): 1,094 YDS
FU COATING 1500 mm x /R xUVx W/R 8+ M (DATE): SEP.06.2010
3 8,7%(COLOR):  200C RED

4~ 3T B MI(ORDER NO ) : PF-21815

§ - sk (TESTINORESULT) : PASS:

TESTING
TESTING ITEMS i
: 5 3 2 | AvE | STANDARDS
] H
i Warp | 106 | 105 | 108 | 106 | 106
Flonmabiliy P88 (m®) 1 wwea | 108 | 107 | 109 | 106 | 108
{ As received ) CRAl- 84, SECS
After Flame Warp 0 0 0 0 0
Time (s22) wet | 0 [ o] ol o] o
Werp 2,02
Tearlng Suength (kg ) ABTM D1424
Wet 2.02
 Warp 76.52
Toaslle Stwength ( kg ) . - ASTM D5034
Weft 54.82
Water Resstance: : —
| S | 1560 NS L1052 A
Water Repalienoy (%) o 90 AATCC 22
Pecling Strength ( kg/em ) . 135 JIS L1086

Conclusion : Based on the result of above flammability test, comply with the requirements of fabric
Welght between 50-135 g/sp, m Those sample are [ess than the standards and meet with

the requirements of CPAI-84 STANDARD. Which is shown as follows :

Max. Ave, Damage length (mm): 215 Max. Individual Damage Leagth (mm): 255
Max. Ave, After flame time (sec): 2.0 Max, Individual after fame time (se0): 4.0

§ 4 ALL'ON K18HHY ! fLipl BLOZ 4389
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LAB . TESTING REPORT
1« $A(MS):
2 + ##4( SPECIRICATION ) : 250Dx57"W 7~ $t# (TOTAL): 1,094 YDS
FU COATING 1500 mm x F/RxUVx W/R 8> B#M(DATE): SEP.06.2010
3+ &,s%(COLOR):  200C RED
4+ 3T EMH(ORDERNO ) : PF-2181S =
S - taksk R (TESTING RESULT) : PASS' 3
fESTNG | |
TESTING ITEMS ; 1 2 : T Tave | STANDARDS a
! W s | 108 | 10 : O
—_— ap | 106 | 10 6 | 106 %
Flonmabiliy P88 (m®) 1 wwea | 108 | 107 | 109 | 106 | 108 N
{ As received ) CRAl- 84, SECS =
After Flame Warp 0 0 0 0 0 ©
Time (sec) wet | 0 [ o] ol o] o @
e
Warp 2,02 o
Tearlng Stength ( kg ) ASTM D1424 =
Weft 2.02 Al
)
, Warp 76.52 o
Tonalle Stength ( kg) . - ASTM D5034 =
Weft 54,82 &
(Water Res:stance: : = s
e osdke (0 | 1560 7S L1052 A
Water Repelienoy (%) o 90 AATCC 22
Pecling Strength ( kg/em ) , 135 JIS L1086

Conclusion : Based on the result of above flammability test, comply with the requirements of fabric
Welght between 50-135 g/sp, m Those sample are [ess than the standards and meet with

the requirements of CPAI-84 STANDARD. Which is shown as follows :
Max. Ave, Damage length (mm): 215 Max. Individual Damage Leagth (mm): 255
Max. Ave, After flame time (sec): 2.0 Max, Individual after fame time (se0): 4.0

§ 4 ALL'ON K18HHY ! fLipl BLOZ 4389
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LAB . TESTING REPORT
1A (MS): |
2 - M#(SPECIFICATION ) : 250Dx8T"W 7 #t# (TOTAL): 1,094 YDS
PUCOATING 1500 nm x FRxUVxW/R 8> B¥ {DP-TE} :  SEP.06.2010

3. 8K(COLOR): BLACK
4~ T LB (ORDERNO )+ PF-21815
5 - bbbk £ ( TESTINGRESULT ) ¢ PASS
TE‘FI'ING RESULT
TESTING
TESTING ITEMS . : : . o STANDARDS
1
i wup [ 109 | 110 | 110 | 108 | 109
Flammabiliy  |ceofth(mm) | wea | 120 | 111 | 108 | 110 | 120
( As received ) CPAI- B4.8ECH
Afer Flame Wep | 0 | 0 ) 0] 00
!“'“ (#0c) wet | 0 | o | o | o | o
Warp 2.02
Tearlng Strength (ke ) ASTM D1424
Weft 2.01
Warp 904
Tensile Sttength (kg ) ASTM DS034
Weft 78,13
[Water Resistance: 1590 JIS L1092 A
Hydrostatic (mm )
Water Repellency (%) 80 AATCC 22
Pesling Strength (kg/em ) 145 l.lls L1086

Conclusion : Based on the result of above flammabiiity test, comply with the requirementa of fabric
Woeight between 50-135 g/sp. m Those sample are less than the standards and meet with
the requirements of CPAI-84 STANDARD. Which is shown as follows *

Max, Individual Damage Length (mm): 255

Max, Individual after flame time (sec): 4.0
Ah:bl OLOZ "435 ¢

Max. Ave. Demege length (mm): 215

Max. Ave. After flamo tims (gec): 2.0

1 Al. 0N HIAHEYY
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LAB , TESTING REPORT
I~EA(ME)
2 « AL#( SPECIFICATION) ¢ 250DxS7T"W 7 %% (TOTAL): 1,094 YDS
PU COATING 1500 mm = F/R x UV x W/R
3~ &sk(COLOR):  443C QREY
4 - T S R(ORDERNO) : PF-21815
5+ skekss & (TESTINGRESULT ) : PASS
TESTING RESULT B
TESTING :
TESTING ITEMS s STANDARDS .
1 2 3 4 AVE 'Il
1
Dermage Werp | 108 | 106 | 106 | 106 | 107 %
Flammability |~ (mm) | wen | 108 | 105 | 108 | 106 | 106 n|
( Asg received ) — CPAI- 84.SECS =
After Flame Waky ? ° 0 0 0 ©
Time (260) wett | 0 | 0 0o | o | o @
-]
Warp 2.28 o
Tearing Strength { kg ) - ASTM D1424 o
Weft 1.96 Al
: 'z
Warp £0.59 G o]
Tensile Strength (kg ) ASTM D5034 =
Weft 60.44 ;
Water Reslstanios: 1600 NS L1092 A IS
Hydrostetlo (mm )
Water Repelioncy (%) 30 AATCC 22
Peeling Strength { kg/om ) 1.53 1S L1086
PR

Conclusion : Based on the result of above flammability test, comply with the requirements of fabric
Welght between 50-135 g/sp. m Those sample are [sss than the standards and moet with
the requirements of CPAI-84 STANDARD. Which is shown as follows :

Max. Ave. Damage length (mm): 215 Maex. Individual Damage Length (mm): 233
Max. Ave. After flame time (sec): 2.0 Max. Individual after flams time (sec): 4.0

£ 4 ALL TN HiSHKY | Afibl DLOZ ARG
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F/R TEST REPORT (CPAI-84)

ORDER NO : #3KYWALK SAMPLE

ITEM COLOR | TEST SAMPLE WEIGHT)
700 N/T 190T FR METAL SILVER SILVER B7g/im?

« FLAME RETARDANT : CPAI-84
AFTER FLAME TIME(s)

151 2nd Ard ath Average
WARP 0 0 0 o 0.0
WEFT 0 5 0 & 0.0
DRIP BURN(s)
151 2nd drd ath Average
WARP 0 0 0 0 0.0
WEFT 0 0 0 o 0.0 =)
¥ fﬁ"
CAMAGED LENGTHImm) )
151 2nd Jrd ath Average E}
WARF 18.5 cm 18.0 cm 17.5cm 17.0 cm 17.7cm E,
WEFT 17.5cm 17.0 cm 16.5cm | 16.0cm 16.7 cm 43
EVALUATION CRITERIA .
FABRIC WEIGHT CAMAGED LENGTH AFTER FLAME DRIP BURN
gfm? MAX_ AVE. MAX.IND. | MAX AVG. | MAXIND. | MAX. AVG. | MAX.IND. x
50~135 215 mm 255 mm 2.0 4.0 0 0 m
B
©
ITEM _COLOR | TEST SAMPLE WEIGHT] E
40D N/RIP FR WATERPROOF #B55( feg/m* T
<
» FLAME RETARDANT @ CPAI-84 E
AFTER FLAME TIME(s) o~
15t 2nd 3rd 4th Average -
WARP 0 0 0 0 0.0 E
WEFT X 0 0 0 0.0
\ 5
DRIP BURN(s) o
15t 2nd ard ath Average o
WARP 0 0 0 0 0.0 E
WEFT i 0 0 i 0.0 1
o
DAMAGED LENGTH(mm) =~
15t 2nd ard 4th Average
WARP 17.0 cm 16.0 cm 15.5 cm 15.0 cm 15.8 cm
WEFT 16.5 cm 16.0 cm 14.5 cm 14.0 cm 16.2 cm
EVALUATION CRITERIA
FABRIC WEIGHT DAMAGED LENGTH AFTER FLAME CRIP BLURN
g/m2 MAX AVG. MAX. IND. | MAX AVG. | MAX IND. | MAX_ AVG. | MAX.IND.
50~135 215 mm 255 mm 2.0 4.0 0 0
1;- Conclusion The submittd sample meels the performance requirements
= for wall and top materials as stated in CPAI-  poRaINT TEX CO.
E s

XL | Teoioom
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WIND RESISTANCE CERTIFICATE

FORCES

BASIS: Wind Speed: 3.6 m/2 =1 km/h
- Density of the llowing medium: 1.224 kg/m?

+ Dirag Conficient: 1 (Safety factos of 1.5; estimated actual drag coeffickent of 0.8
« Friction of Ballast Barrel and ground: 1 [material: nebber-to-asphalt]

Matrix
Size

' Surface Area

dk U g.sme (rons) '
5x5 g 10m? (107.680) 4
fxh 1 14m® (150.7 ft7) 1
Bxd ¥ 35me (259.1000) .l

13.7 24.55 55.24 30.6 54,9 123.4

£x5 21 31.77 85 411 B4.5 190.1
E'E"" 59 105.78 238 '.'!“9.5 52.88 'Hﬂ_ —6‘6 118.3 HEIEE |

Ex8 105.4 188.85 424,97 52.7 04,42 212.48 117.8 21L1 475.2

BALLAST RECOMMENDATIONS

Below are shown the weights necessary to secure one tube on your X-GLOO during high winds. At a minimum, this weight should be used on all fubes facing into the
wind. Howewer, in coder to achieve the most security and stability we strongly recommend that you secure all four tubes an your X-GLOO.

X-GLOO Ballast Sy
b0 kb eed [(18.7

1x Tube Bailast

st

em(s) Per Tube

m,/h wind spe

Weight Per Tube

+0 Ky R

dx4 16kg (34lbs) | 2Bkg (62 1bs) 63 kg (1391bs)
5x% 24kg (53ibs) | 43 kg (951bs) a7 kg (2141bs)
Gxb 36kg (741bs) 60 kg (1331bs) 136 kg (2991bs)
8x8 B0kg (233lbe) | 108kg (2371bs) | 242 kg (5341bs)

ol KT I WER

1x Ballast Barrel

4X4 2x Tube Ballasts

5x5 1x Tube Ballast 2x Tube Ballasts 1x Ballast Barrel

ik 25 Tube Ballasts 1x Ballast Barrel 2x Ballast Barrels

8x8 1x Ballast Barrel 2x Ballast Barrels 3x Ballast Barrels + No-rub Mat

X-GLOO Creative Event Equipment

Skywalk GmbH & Co. KG, Windeckstr, 4, 83250 Marquartstein, Germany

X-GLOOQ Event Tent ballast reccomendations based on anticipated wind speed and direction.

User note; These recommendations are vabid only in oases where the X-GLOO 15 pn:!po.r]y sat up and
anchored, Improper setup of the X-GLOQ can also result in damage fo the tent an possible imjury to
people in the surrounding area.

/
/

COCH=

e ’
Approval: (v

Date: 01.02.2015

‘ r}:-GLGD K ‘
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Creative Event Equipment

r—
~a
E

IMPERMEABILITY

X-GLOO Certification of the impermeability of X-GLOO Material

suompnsuT[+] | Eregel(e]

Skywalk GmbH & Co. KG hereby certifies that the cloth used in X-GLOO production has a
water column of at least 1500 mm.

Generally, cloths with a water column of more than 800 mm can be considered impermeab-
le.

PR =

Dipl. Ing. Manfred Kistler
Technical Manager

Bahnhofstr. 110
83224 Grassau

% Skywalk GmBH & Co. KG

+40 (0) 8641 6948-0
_’:’Tf/? ﬂ‘:@i«h info@skywalk.org
Lo

—
fr
=)
(=13
g SHEH B LD KE www.skywalk.org

X P s
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Creative Event Equipment

UV-Protection Factor

X-GLOO Confirmation of the UV-Protection Factor of X-GL0O0 Materials

Skywalk GmbH & Co. KG hereby confirms that the Roof material used in X-GLOO production
has a light protection factor or UPF (Ultraviolet Protection Factor) of > 50.

X B EEEsn

. Ing. Manfred Kistler
Technical Manager

. Skywalk GmBH & Co. KG
Bahnhofstr. 110
83224 Grassau

JIVIIIILAI) "¥0LIVd NOILDILO¥d-Al @3S

+49 (0) 8641 6948-0
S M&’? [_I//_L]'_";’ZF{EQ: Eﬁ; info@skywalk.org

—
=i
=]
[
g B e www.skywalk.org
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Intertek

TEST REPORT
Mumber:  TWNTO0E95510
Applicant: Premiere Fashion Corp. Date: Oct 17, 2011
9/F., No. 141,
Jen Ai Rd., Sec. 3,
Taipei,
Taiwan, R. 0. C.

Sample Description :
Three (3) pieces of submitted sample said to be N5476 100% Polyester woven fabric with UV coating at back, in
(&) White (B) Light Blue and (C) Black.

Applicant’s Provided Care Instruction/Label : -

Date Received/Date Test Started ; Oct 12, 2011
Standard 1 NS476
StylefArticle No. L

Order No.

Mill Po-

Buyer's Name : HOWIS
Agent’s Name :o-

Brand Name

Ref.

X P EERa

JONVISISIY-AN "1004 @E12D

Authorized By:
On behalf of Intertek Testing Service
Taiwan Limit <2 P SERI

Caral Peng /
Director

Textile And Footwear Division

linda/daisy Page 1 OF 3
Intertek Testing Services Taiwan Ltd.
8F., Mo, 423, Ruiguang Rd., Meihu District, Taipei 11482, Taiwan, R,0.C,
sHELORRBROARLE
11402 SAEHMBER R 2300 @
Tel: (+B86-2) 6602-2888 - 2797-8885 Fax: (+8856-2) 6502-2400 - 65602-2401

[5]24
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Intertek

Mumber:  TWNTODE95510
Tests Conducted (As Requested By The Applicant)
1  Determination Of The UVR Transmission Of Dry Textile As Received (BS EN 13758-1:2002):
Instrument Used : Shimadzu UV-VIS Recording Spectrophotometer Uv-2401PC

Wavelength Resolution : 2nm

Solar Spectrum Irradiance Used : Noonday, July 3, Sunlight, Albuquerque, nm.,
Mo. Of Scans : 8

The Samples Are Tested In Dry And Relaxation State,

Temperature : 20+£2°C

Relative Humidity ; 654+2%

X P EERa

(A)
The Ultraviolet Protection Factor, UPF:
=50
% OFf Mean UVA Transmittance, UVA Average: m
0.61% =
% OFf Mean UVE Transmittance, UVB Average: @
<0,1% @
Standard Deviation Of UPF: g
11.97 =
L i
Standard Deviation OF UVA: .
<0.1 q
Standard Deviation Of UVE: 'F
<0.1 -
kri
on
—
3
=
=
(]
ar]
E
linda/daisy Page 20f 3

Intertek Testing Services Taiwan Ltd.
&F., Mo, 423, Ruiguang Rd., Meihu District, Taipei 11492, Taiwan, R.O.C.
sELERBROGEELH
492 ST BEEELR 23R E
Tel: (+B85-2) BB02-2888 . 2797-8885 Fax: (+B85-2) 8602-2400 - 6602-2401

sadwex3[ot]

[5]25
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Intertek

Number:  TWNT00695510
Tests Conducted (As Requested By The Applicant)
Determination Of The UVR Transmission OFf Dry Textile As Received (Cont'd)

(B)
The Ultraviolet Protection Factor, UPF:
=50
% OFf Mean UVA Transmittance, UVA Average:
8.98% =
E.
% Of Mean UVB Transmittance, UVB Average: o
0.25% E
Standard Deviation Of UPF: 8
1.63 &
Standard Deviation OF UVA:
id U
Standard Deviation Of UVE: >.<
<0.1 n|
=
© ©
The Ultraviolet Protection Factor, UPF:
=50 El
% Of Mean UVA Transmittance, UVA Average: g
0.21% o
: Fri
% Of Mean UVB Transmittance, UVB Average: s
<0.1% E
Standard Deviation Of UPF: ]
13.04 =
ki
Standard Deviation Of UVA; E
<0.1 W
=
Standard Deviation Of UVE: =
<0.1 =
(]
krd
linda/daisy Page 3 Of 3

Intertek Testing Services Taiwan Ltd.
8F., Mo. 423, Ruiguang Rd., Meihu District, Taipei 11492, Taiwan, R.O.C.
LEABRBAGEELS
142 GETAEEELR 2 Ve N

Tel: (+B88-2) 6502-2888 - 2797-BB85 Fax: (+885-2) 6502-2400 - 6802-2401
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